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Parts & Installation Instructions
Power Box 58 & 812

Power Box 58

16

Parts List
tem Part No. Qty. Description
08468 Rubber Cutting Edge Wing Kit
1 16192 1 « Cutting Edge Strap Wing
2 16194 1 + Rubber Cutting Edge Wing
90894 1 « 1-1152 Power Box Replacement Kits
08973 1 « Hardware Bag
3 20307 8 « Locknut 1/2-13
4 21655 8 «Bolt C1/2-13x2-1/2"Gr.5
08467 Rubber Cutting Edge Center Bottom Kit
5 16191 1 « Cutting Edge Strap Bottom
6 16193 1 « Rubber Cutting Edge Bottom Center
90894 1 « 1-1152 Power Box Replacement Kits
08972 1 « Hardware Bag
7 20307 11 | « Locknut Esna 1/2-13
8 21655 11 | «Bolt C1/2-13x2-1/2"Gr.5
08467 Rubber Cutting Edge Center Backdrag Kit
9 16191 1 « Back Drag Strap Center Top
10 16193 1 « Rubber Back Drag Edge Center Top
90894 1 « 1-1152 Power Box Replacement Kits
08972 1 « Hardware Bag
1 20307 11 | « Locknut Esna 1/2-13
12 21655 11 «Bolt C1/2-13x2-1/2"Gr.5
09113 Main Bottom Ski Kit
13 16185 1 « Main Bottom Ski
90894 1 « 1-1152 Power Box Replacement Kits
08971 1 « Hardware Bag
14 20140 12 « BoltH5/8-11x 1-3/4"
15 20309 12 | « Locknut5/8-11
09114 Main Backdrag Ski Kit
16 16188 1 + Main Top Ski
90894 1 « 1-1152 Power Box Replacement Kits
08971 1 « Hardware Bag
17 20140 8 « BoltH5/8-11x 1-3/4"
18 20309 8 « Locknut 5/8-11

Parts indented are included in the assembly under which they are indented.
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Parts & Installation Instructions

Power Box 58 & 812

Power Box 812

Form 1-1152R
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Parts List
Item Part No. Qty. Description
08450 Rubber Cutting Edge Wing Kit
1 16105 1 « Cutting Edge Strap Wing
2 16106 1 « Rubber Cutting Edge Wing
08459 1 « Hardware Bag
3 20307 12 | e Locknut 1/2-13
4 21655 12 | «BoltC1/2-13x2-1/2"Gr.5
08451 Rubber Cutting Edge Center Bottom Kit
5 16079 1 « Cutting Edge Strap Bottom
6 16085 1 « Rubber Cutting Edge Bottom Center
08460 1 « Hardware Bag
7 20307 18 | « Locknut Esna 1/2-13
8 21655 18 | e+ BoltC1/2-13x2-1/2"Gr.5
08452 Rubber Cutting Edge Center Top Kit
9 16080 1 « Back Drag Strap Center Top
10 16081 1 « Rubber Back Drag Edge Center Top
08460 1 « Hardware Bag
1 20307 18 | « Locknut Esna 1/2-13
12 21655 18 | e+ BoltC1/2-13x2-1/2"Gr.5
09135 Main Bottom Ski Kit
13 16111 1 « Main Bottom Ski
08453 1 Hardware Bag
14 20140 12 | « BoltH5/8-11x1-3/4"
15 20309 12 | e Locknut5/8-11
09136 Main Top Ski Kit
16 16117 1 Main Top Ski
08454 1 « Hardware Bag
17 20140 8 | « BoltH5/8-11x1-3/4"
18 20309 8 | e« Locknut5/8-11

Parts indented are included in the assembly under which they are indented.

Meyer Products LLC reserves the right, under its continuing product improvement program, to change construction or design details, specifications and

prices without notice or without inncurring any obligation.
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